
Lawrence Berkeley National Laboratory
Recent Work

Title
Volume 1: Survey of Available Information in Support of the Energy-Water Bandwidth Study 
of Desalination Systems:

Permalink
https://escholarship.org/uc/item/4sw805r2

Authors
Rao, Prakash
Aghajanzadeh, Arian
Sheaffer, Paul
et al.

Publication Date
2016-10-01

eScholarship.org Powered by the California Digital Library
University of California

https://escholarship.org/uc/item/4sw805r2
https://escholarship.org/uc/item/4sw805r2#author
https://escholarship.org
http://www.cdlib.org/


Volume 1: Survey of Available Information 

in Support of the Energy-Water Bandwidth 

Study of Desalination Systems  

Prakash Rao, Arian Aghajanzadeh, Paul Sheaffer, William R.
[...]
6.0. Seawater Intake Energy Intensity 

Seawater intake is the first unit operation of the seawater desalination process. The main 

energy requirement is to pump water from the place of intake to the plant location. Energy 

consumption of the intake unit operation will depend upon the feedwater conveyance distance. 

Vince et al. (2008) notes that the intake pumping electricity consumption is actually proportional 

to the total manometric height between the feed source and the plant (taking elevation and 

distance into account).154  

The intake system energy consumption is affected by the pump efficiency, frictional losses 

(caused by screens or other mechanical filters and pipe walls), and the relative location of the 

water source to the plant in terms of distance and elevation.155 Plant size also has an impact on 

energy costs, as plants with less water throughput typically have smaller pumps with lower 

efficiencies. At scales, larger pumps are more energy efficient, which reduces energy costs and 

consumption.156 Typically, water intake accounts for about 15%–20% of the total energy of the 

desalination plant.157 Water intake systems for seawater desalination can be divided into two 

main categories: open-ocean and subsurface intake systems. 

6.1.  Seawater Intake Energy Intensity Summary 

Table 6-1 provides a summary of the findings on energy intensity for the intake unit operation. 

Energy requirements are reported as found in the literature; further analysis on these values will 

be conducted in Phase 2. The two options for seawater desalination plants—open ocean and 

subsurface intake—are discussed in more detail in Section 6.2 below. Both options require 

electricity for pumping, and the energy intensity will be specific to the distance and elevation that 

the source water must travel to reach the plant, as well as the type of pumps used. See Table 

A-1 in Appendix A for full details on the referenced values and full findings from referenced 

sources on intake energy intensity.  

Table 6-1. Seawater Desalination Intake Energy Intensity Summary 

Process 

Reported Range 

Low Energy Intensity High Energy Intensity 

Totala (kWhT,equiv/m3) Totala (kWhT,equiv/m3) 

Open Ocean Intake158 0.05 0.58 

Subsurface Intake159 0.14 0.16 
a Energy consumption for intake processes is electric only; there is no thermal energy 
consumption. 

Open Ocean Intake: Low-intensity value – assuming a 500 m distance to the plant, 3 m/km head 
loss, 94% pump efficiency, and 82% motor efficiency. High-intensity value – 3 millimeter (mm) 
screen, with 200 feet of total dynamic head (TDH), actual testing value from a facility in 
California in 2008 with 70% pump efficiency and 95% motor efficiency. 
Subsurface Intake: Low-intensity value – to pump water 120 feet (40 feet above sea level, 50 
feet of suction lift, 30 feet of head loss) through a two-mile pipeline from offshore radial collector 
wells. High-intensity value – assuming five beach wells all 20 m deep, with 94% pump efficiency 
and 82% motor efficiency. 

 



Volume 1: Survey of Available Information in Support of the Energy-Water Bandwidth Study of 
Desalination Systems 

  71 

6.2.  Description of Technology or Process Energy Use  

6.2.1. Open-Ocean Intake 

Open-ocean intake systems collect seawater directly through an onshore or offshore inlet. 

Offshore inlets are the most common configuration.160 Water passes through a screen or 

physical barrier to prevent additional debris or organisms from entering the intake, and pumps 

move water to the desalination plant. Open-ocean systems typically require full pretreatment 

systems, adding to the energy consumption of the plant.  

Economies of scale also play a factor in the energy consumption of open-ocean intake systems. 

Figure 6-1 presents different system scales based on projections derived from a seawater RO 

demonstration-scale plant; the energy intensity reduction for larger plant sizes demonstrates the 

per-unit energy savings at larger scales. Larger plants will typically have larger pumps and pipe 

diameters, which are both typically more energy efficient than their smaller counterparts. 

 

Figure 6-1. Intake Energy Intensity for an Open-ocean Intake at a SWRO Demonstration Plant, and Projected 
Values for Larger Scales161 

In general, environmental concerns typically have more influence on intake system selection 

than energy costs. Two key environmental concerns are impingement (when aquatic organisms 

are pulled irreversibly against intake screens) and entrainment (when organisms are pulled into 

intake systems). Subsurface systems can reduce these ecological harms by separating the 

water intake from direct sea life contact, but this is not always a possibility, and the installation 

of open-ocean intakes is usually more cost-effective.162 

6.2.2. Subsurface Intake 

Subsurface intakes collect water from under the sea floor. They typically involve a well at the 

surface and a series of inlets underground, configured based on the geology to capture 

embedded groundwater. In subsurface intake systems, water passes through the (typically 

0

0.1

0.2

0.3

0.4

0.5

0.6

0.7

0.075 MGD
Demonstration Plant

0.3 MGD
Main Pump: 69%

Efficiency
Intake Pump: 70%

Efficiency

10 MGD 50 MGD
Main Pump: 89%

Efficiency
Intake Pump: 80%

Efficiency

En
e

rg
y 

In
te

n
si

ty
 (

kW
h

e
/m

3
)

MGD = million gallons per day capacity



Volume 1: Survey of Available Information in Support of the Energy-Water Bandwidth Study of 
Desalination Systems 

  72 

sandy) ground instead of a screen, and suspended contaminants and organisms that can be a 

problem for open-ocean systems are filtered out. The reduction of suspended solids at the 

subsurface intakes reduces the need for their filtration at the desalination facility, possibly 

permitting a lower level of pretreatment before desalination; however, depending on geography 

there may still be the need for solids (i.e., iron and manganese) removal through sand 

filtration.163  

  



Volume 1: Survey of Available Information in Support of the Energy-Water Bandwidth Study of 
Desalination Systems 

  73 

7.0. Seawater Pretreatment Energy Intensity  

For U.S. seawater desalination plants, the pretreatment unit operation involves the addition of 

chemicals as well as different types of filtering processes. At the seawater desalination facility in 

Carlsbad, California, the seawater received from the intake (open ocean with 33,500 ppm TDS) 

is sent through a multimedia filter, followed by microfiltration; during these two steps algae, 

organic particles, sand particles, smaller impurities, and other particles are removed.164 At the 

desalination facility in Tampa, Florida (open saline water with 25,000 ppm TDS), pretreatment 

steps include coagulation, flocculation, sand filtration, diatomaceous earth filters, and cartridge 

filters before the water is fed to the desalination unit operation.165  

The pretreatment step or steps used in a desalination plant depend on whether a membrane or 

thermal desalination process is being utilized. The water fed to a thermal desalination process 

requires less extensive pretreatment compared to a membrane desalination process.166 Pre-

treatment is especially important for membrane desalination plants, as seawater that is not 

properly treated can reduce the ability of water to pass through the membranes, thereby 

increasing the required osmotic pressure (and by extension the energy requirements) to achieve 

the desired recovery, and reducing the lifetime of the membranes. 

7.1.  Energy Requirements for Pre-treatment of Seawater 

  



Volume 1: Survey of Available Information in Support of the Energy-Water Bandwidth Study of 
Desalination Systems 

  74 

Table 7-1 provides a summary of the findings on high and low energy intensity for the 

pretreatment unit operation. Energy requirements are reported as found in the literature; 

further analysis on these values will be conducted in Phase 2. If a subsurface system is used, 

pretreatment needs can be decreased significantly, as the sandy floor acts as a natural filter for 

suspended solids.167 Using beach sand as a natural filter can eliminate the need for 

pretreatment. Beach well intake can deliver feedwater with an SDI value of 0.3–1 with no need 

for further pretreatment.168 An open-ocean intake will require more pretreatment systems, to 

remove solids and unwanted compounds in the water. Pretreatment often involves the 

combination of multiple different steps, which will vary depending upon the intake process and 

desalination technology used. It can involve chlorination, DAF, flocculation, coagulation, 

sedimentation, media filtration, and/or membrane filtration. For pretreatment, often times the 

energy intensity for numerous steps is reported together (e.g., flocculation, coagulation, and 

filtration as one energy intensity number). Backwashing (not listed in   



Volume 1: Survey of Available Information in Support of the Energy-Water Bandwidth Study of 
Desalination Systems 

  75 

Table 7-1 since it is a periodic process) will also contribute to energy needs for pretreatment. 

Backwashing is used to remove particles trapped in the system that can reduce feedwater 

throughput, and is therefore a necessary operational practice. Therefore, backwash frequency 

can assist in optimizing the system energy efficiency if the proper membranes and pretreatment 

practices are carefully selected.169 See Table A-2 in Appendix A for full details on the referenced 

values and full findings from referenced sources on pretreatment energy intensity.  

  



Volume 1: Survey of Available Information in Support of the Energy-Water Bandwidth Study of 
Desalination Systems 

  76 

Table 7-1. Seawater Desalination Pre-treatment Energy Intensity Summary 

Technology 

Reported Range 

Low Energy Intensity High Energy Intensity 

Totala (kWhT,equiv/m3) Totala (kWhT,equiv/m3) 

Chlorination170 0.00053 0.0021 

Flocculation171 0.0024 0.0026 

Sedimentation 0.0023 0.0037 

Dissolved air flotation172 0.09 0.11 

Membrane filtration173 0.11 0.40 

Media filtration174 0.02 0.26 
a Energy consumption for pretreatment processes is electric only; there is no thermal energy 
consumption. 

Chlorination: Intensity values based on a surface water treatment plant, 1–100 MGD.  

Flocculation: Intensity values based on a surface water treatment plant, 1–100 MGD.  

Sedimentation: Intensity values based on a surface water treatment plant, 1–100 MGD.  

Dissolved air floatation: No additional notes. 
Membrane filtration: Low-intensity value – no additional notes. High-intensity value – actual testing 
value from a facility in California in 2008 using an ultrafiltration system (0.01 micron, and a water 
flux of 0.815 m3/m2/day, 20 gallons per square feet per day [gfd]). 
Media filtration: Low-intensity value – cartridge filter in a beach well intake scenario. High-intensity 
value – pressure sand filter pretreatment for iron and manganese removal 

7.2.  Description of Technology or Process Energy Use 

Pre-treatment technologies used for desalination include chlorination, dissolved air flotation, 

coagulation, flocculation, sedimentation, media filtration, and membrane filtration 

(microfiltration/ultrafiltration). 

7.2.1. Chlorination 

Chlorination involves adding chlorine or hypochlorite to kill microorganisms in the water feed. 

The process helps deter growth in the transport piping and potential biological fouling on the 

desalination membranes caused by these microorganisms.175 The on-site energy requirement of 

using chlorine for disinfection is negligible compared to membrane filtration, which requires 

separate powered equipment.176 Many large-scale facilities practice on-site generation of 

hypochlorite. For these facilities, the energy requirements associated with chlorination will 

increase. Onsite generation of hypochlorite will be further explored during Phase 2. Although 

chlorination is currently one of the most common forms of disinfection processes, desalination 

plants often consider alternatives due to the produced by-products and posed hazards of 

handling the material.177  

7.2.2. Dissolved Air Flotation 

Dissolved air flotation is used to remove oils, organics, and other light solids from the intake 

water stream. It involves dissolving air into the intake water while it is under pressure. The air 

forms bubbles, which attach to the suspended matter and cause it to float to the surface, where 

it is removed using a surface skimmer. Open-ocean intakes require this process more than 

subsurface intake systems, as a means of removing oil and algae, including high algal loads 



Volume 1: Survey of Available Information in Support of the Energy-Water Bandwidth Study of 
Desalination Systems 

  77 

that result from intermittent and unpredictable algal blooms and red tide events.178 The energy 

consumption for DAF ranges from 0.09 kWhT,equiv/m3 to 0.11 kWhT,equiv/m3.179 

7.2.3. Flocculation and Coagulation 

Flocculation and coagulation refer to the separation and removal of unwanted colloids and 

particles from the water fed into the desalination system. Coagulation involves adding chemicals 

that destabilize colloids which are suspended in the water, causing them to agglomerate for 

easy removal.180 Energy intensities for pretreatment using coagulation, flocculation, and filtration 

in California were reported to range from 0.011 to 0.12 kWhT,equiv/m3.181 

During flocculation, high molecular weight compounds are added to the water and attach to the 

unwanted particles. This step helps eliminate approximately 85% of the suspended matter by 

agglomerating particles for easier removal.182 A plant that produces 100 MGD would require 

0.0024 kWhT,equiv/m3 of energy for flocculation and a plant that produces 1 MGD would require 

0.0026 kWhT,equiv/m3.183 

7.2.4. Media, Cartridge, Disc, and Diatomaceous Filtration  

The energy intensity of a filter process is determined by the resistance of water passing through 

the filter media, and the specifications of any backwash processes used for the filter system. 

Proper pump sizing can also be a source of energy savings. 

Media filtration is used to remove suspended solids from the intake water stream and often 

follows flocculation or coagulation. It typically refers to granular filtration. Granular media filters 

work by allowing the intake water to flow through a bed of media which filters out larger solids. 

Some of the large RO desalination facilities rely on a single-stage gravity granular filtration 

process. The media types can either be gravity-fed or pressure-driven. Pressure-driven filters 

are more common in small and medium plants (< 20,000 m3/day). They typically require more 

energy than gravity systems, but are cost-competitive, space-efficient, and relatively easy to 

install. Pressure filters are common when plants have an open-ocean intake system or the 

seawater contains a higher contaminant concentration. 

Cartridge filters are typically made of plastic. The filters use a backwash system to keep the 

filter clean and reduce the need for replacement; however, the filters need to be regularly 

replaced due to wearing. Cartridge filtration is sometimes used as a redundant pretreatment 

system. Additionally, they may be paired with micro/ultrafiltration. 

Disc filters are composed of a series of compressed plastic discs. They filter out particles of a 

specific size. Disc filters also use a backwash system but do not require as much water as other 

filters. They often require high horsepower pumps to run their backwash cycles, resulting in 

slightly higher energy requirements for the trade-off of less water consumption.  

Diatomaceous filters work as a fine media filter in which a layer of diatomaceous earth is 